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Checked By:

     Tech
     Date

Box 1 - Hoist Unit Wt:  33 lbs.  Dim:  16" x 14" x 29"
Part No. Description Quantity Yes Remarks

1 CH3041 Hoist Unit "H" Version 24V 400MM 1
2 000-105-868 Fuse FGMB 7A 3 sub 006-558-990
3 000-570-322 100MM Nylon Tie 2 sub 006-561-620
4 000-152-697 EMI Core 1 "

Box 2 - Control Unit Wt:  14 lbs.  Dim:  16" x 15" x 16"
Part No. Description Quantity Yes Remarks

1 CH302E "Landscape" Control Unit 1
2 100-320-101 White Plastic Cover 1
3 100-279-740 Control Unit Housing 1 sub 006-556-260
4 100-281-880 Mounting Bracket 1 "
5 000-802-081 Tapping Screw M5 x 20 4 "
6 000-808-417 Hole Plug 2 "
7 000-882-040 M4 x 12 Slotted Hex Bolt w/ Washer 4 "
8 000-131-411 1.5M Cable Assembly 1
9 IF8000 Video Interface Unit 1
10 000-121-723 Fuse FGMB 0.2A 3 sub 006-556-720

Box 3 - Transceiver Wt:  13 lbs.  Dim:  18" x 7" x 22"
Part No. Description Quantity Yes Remarks

1 CH303 Dual Frequency Transceiver 1
2 000-104-815 Fuse FGMB 10A 3 sub 006-556-210
3 IME-132-50Z Installation Manual 1
4 OME-132-50Z Operator's Manual 1

Box 4 - Soundome Wt:  40 lbs.  Dim:  12" x 15" x 22"
Part No. Description Quantity Yes Remarks

1 CH3042H "85-215K" Compl. Dual Frequency Soundome 1 w/5.2M Cbl. "Hi Freq."
2 006-549-750* High Frequency Dome Cover 1 attached

*006-564-220 Used with L Version "60-135K"

Box 5 - Soundome Shaft Wt:  20 lbs.  Dim:  91" x 3" x 91" 
Part No. Description Quantity Yes Remarks

1 BLSHAFT7 Soundome Shaft 1
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Box 6 - CH250INST1 Wt:  14 lbs.  Dim:  15" x 10" x 17"
Part No. Description Quantity Yes Remarks

1 000-142-90X 06S4078 DB25>DB25 5M Cable 1
2 000-142-907 06S4080 15M CH303>3041 Cable 1
3 000-538-118 Crimp Lug FV2-4 8 sub 006-556-300

Box 7 - CH250INST2 Wt:  61 lbs.  Dim:  16" x 16" x 22"
Part No. Description Quantity Yes Remarks

1 000-824-033 Sonar Oil "4 Liters" 1
2 006-557-160 Steel Hull Flange Assembly 1 sub 006-557-810
3 000-862-149 Bolt M8 x 25 2 "
4 661-000-031 Grease Cotton 1 "
5 100-280-381 Flange 1 "
6 661-000-091 Flange Gasket 1 "
7 000-862-175 Bolt M10 x 35 1 "
8 000-863-111 Nut M10 1 "
9 000-864-131 Flat Washer M10 1 "
10 100-280-392 Trunnion Pin 1 "
11 000-808-925 Flange Bush 2 "
12 000-801-893 Hex Bolt M20 x 80 8 sub 006-546-220
13 000-864-275 Spring Washer M20 8 "
14 000-864-171 Flat Washer M20 16 "
15 000-863-116 Hex Nut M20 16 "
16 000-862-184 Hex Bolt M10 x 40 2 "
17 000-863-930 U Nut M10 2 "
18 000-864-131 Flat Washer M10 2 "
19 000-801-857 Fastening Bond 1 "
20 600-713-070 Rubber Pipe Cap 1 "
21 000-824-123 Hex Wrench 4MM Ball End 1 "
22 000-854-104 3 Bond Adhesive 1 "
23 000-801-025 Kinoruster 1 "
24 000-856-520 Adhesive High Super 1 "
25 006-546-730 Adjustable Tank Guide 1 "
26 CH250/SHIMS Shims Kit 1 "
27 J19-800-10A Adhesive Instructions 1 "
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Box 8 - Motion Sensor Wt:  9 lbs.  Dim:  14" x 11" x 15"
Part No. Description Quantity Yes Remarks

1 MS100 Motion Sensor 1
2 000-800-565 Nylon Push Rivet 4 sub 006-535-030
3 000-801-516 M5 x 16 Hex Head Screw 4 "
4 000-802-081 Tapping Screw M5 x 20 4 "
5 006-537-090 Hanger Bracket 1 "
6 006-591-760 5P > 5P Cable Assembly 1
7 IME-127-80Z Installation Instructions 1
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